* water

Case Report

A Cyber-Physical All-Hazard Risk Management Approach:
The Case of the Wastewater Treatment Plant of Copenhagen

Camillo Bosco '*{, Carsten Thirsing 2, Martin Gilje Jaatun 3

check for
updates

Citation: Bosco, C.; Thirsing, C.;
Jaatun, M.G.; Ugarelli, R. A
Cyber-Physical All-Hazard Risk
Management Approach: The Case of
the Wastewater Treatment Plant of
Copenhagen. Water 2023, 15, 3964.
https:/ /doi.org/10.3390/w15223964

Academic Editor: Carmen Teodosiu

Received: 25 September 2023
Revised: 31 October 2023
Accepted: 13 November 2023
Published: 15 November 2023

Copyright: © 2023 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
[...]
evaluation, and treatment that can be used by a team of experts within the organization to
properly go through the steps of risk management. The team should have a clear overview
of each responsibility about the involved assets, distinguishing a sub-group who is in
charge of the overall organization’s strategies and another sub-group who is capable of
providing knowledge about the system’s processes and IT solutions. By following the
steps presented in the discussed approach, supported by the exemplification through
a use case, the users can perform similar assessments, adapted to the specific context,
by following the proposed procedure. The use case consists of a wastewater treatment
plant (WWTP) with given characteristics during periodic maintenance and under a cyber-
attack. The presented approach has been developed as a joint collaboration between the
Partners SINTEF, BIOFOS, and DHI. One of the digital solutions (DS) developed within the
DWC project (namely, “Web platform for integrated sewer and wastewater treatment plant
control”, as reported in [7]), developed by BIOFOS and DHI, was selected as the target of a
cyber-attack scenario, considering a specific threat, i.e., the spoofing of the web interface
where forecast data are visualized by operators, leading to a wrong flow prediction and
thus to a wrong maintenance schedule.

The approach discussed throughout the paper relies on a structured methodology
to support organizations managing Cls to deal with cyber-physical protection. It might
inspire the definition of a comprehensive framework for cyber and non-cyber resilience of
critical entities as required by the CER Directive. After having properly defined the context
and identified the risk, the proposed approach to support the risk analysis combines two
methods to estimate consequences and probabilities, i.e., a stress-testing procedure and
an interview-based assessment, respectively. The two methods were originally applied
uncoupled from each other in the context of water supply systems within the STOP-IT
project. In this paper, the risk analysis approach has been generalized, extending its domain
of application. The resulting risk is finally evaluated, and appropriate risk treatment
measures are considered. The novel contribution of this paper resides in the original
combination and adoption of different methods for risk identification, analysis, evaluation,
and treatment, which are hereby applied for a case study, fitting the general methodology
provided by ISO 31000-2018 [4].

Throughout the document, firstly, the methodology is presented, including the de-
scription of each risk management step according to the adopted ISO framework, as well
as the selected methods and the technical details of the case study. Secondly, the results
on the case study with the adopted methods for each step are presented and discussed.
Finally, the conclusions are provided, including limitations and potential improvements of
the proposed approach, followed by the future perspectives of the study.

2. Materials and Methods

Referring to Figure 1, guidance on the following steps is provided:
Defining the context.

Risk identification.

Risk analysis.

Risk evaluation.

Risk treatment.

Monitoring and review, recording and reporting, and communication and consultation
are activities to be carried out and promoted continuously by risk managers across the
different steps.

2.1. Defining the Context
2.1.1. Defining the Scope and Criteria within ISO Framework
The aims of defining the context are to set the basis for performing the risk manage-

ment process, describing the system of interest with external and internal conditions that
can influence the risk management steps, defining responsibilities, and setting the risk



Water 2023, 15, 3964

4 of 25

criteria against which the risk will be assessed. The risk management process should be
aligned with the utility objectives and strategies and should target the specific risk affecting
the achievement of those objectives. Thus, defining the context is a necessary step for risk
management, which concerns the identification of all external and internal variables to be
considered when managing risk. The primary step for the context description phase is to
define the scope for which risk is assessed. The work hereby presented deals with risks
related to cyber-physical threats in the water sector. Moreover, the list of the consequence
dimensions to be assessed, the relative scales to define probability frequencies and conse-
quence severity, and the corresponding risk level scales have to be set in advance. Finally,
risk criteria must be defined and agreed in order to judge the magnitude of computed
risk events. A risk criterion can be defined as the critical value of a Key Performance
Indicator (KPI) that should not be exceeded, and if exceeded, risk reduction measures
should be adopted.

KPI < target value — risk mitigation measures are not needed.

KPI > target value — risk mitigation measures are needed.

The risk criteria might also cover more shaded areas of risk severity characterization,
with less clear-cut categories not limited to “high” and “low” risk levels, covering also
intermediate zones of “medium” risk. The definition of the ranges of combinations of
probabilities and consequences reflecting different levels of risk severity are often repre-
sented in the form of risk matrices when different categories of probability and consequence
dimensions are combined.

As an example, a scale of probability (p) could be given by the following levels:

- Very unlikely (VU): less than once per 100 year (p < 0.01).
- Remote (R): once per 10-100 year (0.01 <p <0.1).

- Occasional (O): once per 1-10 year (0.1 < p <1).

- Probable (P): once to 12 times a year (1 < p < 12).

- Frequent (F): more than once a month (p > 12).

In terms of consequences, a scale should be also defined with respect to the selected
KP], as in the example provided in the following list:

- Verylow (VL): KPI< 1.
- Low(L):1<KPI<3.
- Medium (M): 3 < KPI < 10.
- High (H): 10 < KPI < 30.
- Very high (VH): KPI > 30.
By combining the categories of probability (p) and consequence (c), a risk matrix
may be derived, as shown in Table 1. The organization can assign different levels of risk,
color-coded in Table 1, for different combinations of p and c [10].

Table 1. An example of risk matrix with five risk levels, with very low (VL) risk in grey, low (L) in
green, medium (M) risk in yellow, high (H) risk in orange, and very high (VH) in red.

M H H

Probability (p)

F
P
(@)
R
A8

Consequence (c)

For instance, the given risk event may fall into the grey, green, and yellow areas with
low, acceptable, or tolerable risk or into the orange and red areas with high or very high
level of risk; thus, mitigation measures should be implemented accordingly.



Water 2023, 15, 3964

50f25

2.1.2. The Context of the Considered Case Study

The Damhusden WWTP in the Greater Copenhagen area, managed by BIOFOS, was
selected as the case study. One of the BIOFOS’s main objective is the reduction in the
pollution of the environment produced by treatment activities. Risk management is applied
to deal with cyber-physical attacks or incidents that may damage the environment when
the infrastructure of provided services are not sufficiently protected. The combined sewer
system connected to the WWTP covers an area of 55 km?, delivering both rain- and wastew-
ater from a population of 305,000 inhabitants, while the plant loading is 378,000 population
equivalent (PE) when the loading of industry is included. The design capacity is 350,000 PE;
hence, currently, the treatment plant loading is more than 100% loaded. Normal dry weather
inflow for WWTP can reach 5000 m?/h, but inflow under heavy rain events can reach up to
28,000 m3/h, due to the combined sewer system. Under heavy rain events, the daily inflow
can reach 500,000 m3/d. Inflow with diluted wastewater during rain events with inflow of
over 10,000 m3/h is only treated using mechanical treatment. Under normal conditions,
the wastewater is treated both mechanically and biologically before it is discharged to the
receiving water at Jresund, 1.5 km out in the sea. The WWTP is characterized by four lines
where all the biological treatment steps are run in parallel. The capacity of each line is equal
to 2500 m3/h, for a total treatment capacity of 10,000 m?3/h, as mentioned above. To cover
the high peaks of inflow due to the rain events, the WWTP is equipped with equalization
tanks with a total volume of 44,000 m3. In case of maintenance of one of the four treatment
line, BIOFOS estimated a time of up to 24 h to restore normal operation conditions if the
line is required to be functional again.

Firstly, the mechanical treatment, consisting of screening, grit and grease removal, and
primary settling, is performed to reduce the content of unwanted substances that could
interfere with biological treatment, as well as to remove a significant part of the suspended
solids in wastewater.

In the mechanical screens, all larger particles over about 8 mm are removed. The
screening material is dewatered and transported for external incineration at a waste incin-
eration plant. In the grit and grease removal, larger sand and stone particles are separated
from the incoming wastewater. Air is pumped into the tank to promote the separation of
sand and grease. The extracted sand is washed and sent to external reuse, e.g., for road
construction work. The removed grease is pumped over to the treatment plant’s digester
tanks, where it is converted into biogas. The primary tanks act as large sedimentation tanks,
where the waste suspended solid content settles, and around 50-60% of the suspended
material found in the incoming wastewater is removed. Because of its high energy content,
primary sludge is pumped over to the digester, where it is converted into biogas.

Secondly, the primary treated wastewater undergoes an advanced biological treatment,
where the wastewater’s content of organic matter, nitrogen, and phosphorus is reduced.
However, to achieve a stable phosphorus removal under all conditions, a smaller amount
of precipitation with chemicals is needed. Moreover, to reach the necessary treatment
capacity, all four treatment lines must be in operation for the plant to have full biological
and hydraulic treatment capacity. The biological purification includes the involvement of
hydrolysis tanks, aeration tanks, and secondary tanks.

In the first type of tanks mentioned for biological purification, the incoming wastewater
is mixed with activated sludge (return sludge), consisting of bacteria which reduce the
content of organic matter, nitrogen, and phosphorus through biological processes. In
these tanks, the hydrolysis of active sludge takes place, forming easily degradable organic
matter, which promotes biological phosphorus and nitrogen removal. In the aeration
tanks, the wastewater is treated biologically within two tanks that alternate oxygen-rich
and oxygen-poor conditions. In the oxygen-rich phase, a breakdown of organic matter
and a biological conversion of the nitrogen content from ammonia to nitrate (nitrification)
take place. In the low-oxygen phase, aeration is stopped; hence, anoxic conditions occur,
and a biological conversion from nitrate to free nitrogen gas takes place with the use
of organic matter (denitrification) because the bacteria need organic matter to perform



Water 2023, 15, 3964

6 of 25

the denitrification process. The nitrogen gas produced by the bacteria bubbles up to the
atmosphere. Moreover, to obtain a low concentration of phosphorous in the effluent of
the aeration tank, a small amount of precipitation chemicals is dosed to the outlet of the
aeration tank. The precipitated phosphorus is then taken out in the secondary clarifier
as a chemical sludge. In the secondary tanks, the activated sludge settles together with
the part of the wastewater’s phosphorus content that has been chemically removed. The
settled activated sludge is pumped back to the start of the biological treatment as a return
sludge, and the treated wastewater is finally directed to the receiving waters. To keep the
activated sludge concentration constant, a smaller part of the activated sludge is constantly
taken out as biological surplus sludge/secondary sludge. Since the activated sludge still
has a high energy content, it can also be fed to the digester, where a significant part of the
biological sludge is converted into biogas.

Both the primary sludge and the secondary sludge are pumped into the digesters,
where biogas is produced. The biogas produced consists of 62% methane and 38% carbon
dioxide gas. In this process, the amount of sludge is reduced by 35% approximately, as
the carbon in the sludge is converted into methane and carbon dioxide gas. The biogas
is used to make electricity and heat at the treatment plant. Specifically, the produced
electricity is sold to the grid, while the produced heat is used to heat up the digesters, and
the surplus heat is sold to the city district heating grid. The remaining sludge from the
digester is dewatered to 20-25% dry matter and to a water content of 75-80%. The sludge
is transported to final incineration at one of BIOFOS incineration plants.

Information regarding plant loading per day and the quality of biologically treated
wastewater, in terms of COD (Chemical Oxygen Demand) and representing the organic
matter, nitrogen, and phosphorus, is reported in Table 2. Specifically, inlet concentrations
and plant loading per day are shown together with the effluent concentrations and the
effluent discharge per day. Based on the plant loading and the effluent discharge, the
percentage of removal of organic matter and nutrients can be calculated.

Table 2. Characterization of WWTP loading and effluent quality.

Parameter COD Nitrogen Phosphorus  Units
Inlet concentrations 680 53 7.1 mg/L
Plant loading per day 47,000 3700 500 kg/d
Effluent required concentrations 75 8.0 15 mg/L
Effluent concentrations 32 6.1 0.6 mg/L
Effluent discharge per day 2169 416 42 kg/d
Percentage of pollutants removal 95 89 92 Y%

Although the treatment plant is highly loaded, all effluent demands at the discharge
permit are well below the thresholds, depicted in Table 2 as effluent required concentrations.
The analysed treatment plant is highly automated and controlled by a SCADA system
(supervisory control and data acquisition system) that visualizes plant operation, handles
alarms, and provides access to graphs and reports. Beyond the SCADA system, an ad-
vanced online control system (expert system) optimizes and automates the operation of
the water treatment line with online sensors (flow, oxygen, ammonium, nitrate nitrogen,
orthophosphate, water level, temperature, suspended solids, and sludge blanket). The
system has different modules that optimize the nitrogen removal, biological phosphorus
removal, and chemical phosphorus precipitation. Outside normal working hours the plant
is remotely controlled from the central control room, nevertheless at least one employee
monitors the status of the plant during evening and night hours.

Overall, the WWTP is optimised to control pollutions through advanced digital solu-
tions, therefore managing the risk connected with the digitalization of such infrastructure
is crucial.

In light of the current scientific knowledge and the best engineering practice, the
storm water and sanitary systems should be separate, particularly to allow a suitable



Water 2023, 15, 3964

7 of 25

wastewater treatment. However, for combined systems, the inflow is characterized by
a significant degree of dilution during and just after the rain events, having the actual
inflow value much higher than the expected value for wastewater flow of a given hour of
the day. Under emergencies such as cyber-physical attacks or extreme stormwater events,
the existing wastewater system based on combined sewers might entail the by-pass of